HYDRAULIC MOWER
AHRM4H, HRM48H
Parts Catalog 8-3091

Ingersoll
HOME
TRACTORS
ATTACHMENTE PAIMT GENERAL INFD
INDEX
Deck. Belt and Idler Pulley ... 5
Mounting Bracket ...........ccocei e 7
Rear Wheels......ooo e 7
Hydraulic Drive ... iccivee e 9-13
Spindles and Blades..........cco oo 9
Hydraulic Motor ..........cciveei e e 15
PTO Handle Stop Bracket ..........coeeeeee e 17
DECAIS oo e 17
APPLICATION CHART
MODEL TRACTOR
HRM48H 3014. 3016, 3018
4014, 4016, 4018, 4020
6018
AHRM4H 3118, 4118

3118D, 4118D
Also requires 3 Pt hitch and hydraulic PTO if not equipped



MATN
IMDEX

INDEX

There is an index at the front of this catalog. The
front index is an alphabetical index of the major
groups or assemblies.

ILLUSTRATION

Each illustration in this cataleg shows a group of
parts or components. These parts and components
are aligned approximately as the parts and
components on your machine. Each part and
component 1n an illustration has a reference
number. These reference numbers are in a list on
the page opposite of the illustration. Next to the
reference number is the part number, description
and required quantity of the part shown in the
illustration.

UAR - "Use as required” indicates that the part
guantity is variable.

NSS - “Not sold separately” indicates that the part is
only available as component of an assembly or the
part must be purchased locally. If the part is an
assembly component, the description will be
indented under the assembly description 1n the parts
list.

O/L - "Obtain locally”
- “Footnotes” are added to a part number
when more information is needed for identification.

They only relate to the part numbers indicated.
All orders must include the following information:

1. Correct part number.

GENERAL INFORMATION

PARTS ORDERS

n

Complete description of part or component.
3. Total quantity of each part or component.

4. Product model number.

5. All necessary product identification numbers
6. Method for sending the parts.

7. Complete and correct address.

CATALOG REVISIONS

As the product changes. new pages will be available
for your catalog. A notice will be issued

IMPORTANT: Put all revisions into the catalog as
soon as possible.

RIGHT HAND AND LEFT HAND IDENTIFICATION

The words right hand {RH) and left hand (LH) as
used in this catalog indicate the direction while you
are in the operator's seat in the normal operating
position.

INDENTED DESCRIPTIONS

An assembly can have many components. The
components of an assembly are indicated by an
indented description. The guantity for an indented
part is the total needed for that complete assembly.
See the example.

REF. PART NO. DESCRIPTION REQ'D
C 55159 CYLINDER ASSY -rear steerinNg ... oo vt e e 1

28 C 58208 SOCKET ASSY -rear cylingder.....ooooi i e 1
29 C 55956 PLUG - adjusting, SOCKEt 888V ... ccooi e e 1
30 C 55057 SEAT-80CKet, Ball. .o e 2
31 C 58210 SPRING-socket ... ... ... .. i e e e e 1
32 C 56209 SEAT -socketspring .. ... ... ... . ol el 1
33 G 45175 CLAMP ASSY -socketassy ... ... ... ... 0 o 1
16- 836 BOLT-1/2"%2-1/4" N.F_heX.. ... . 0 il il e e e e e o 1

34 132- 104 PIN-cOtter, /18 X37 ..ot e et 1
35 C 55889 STUD - ball, socket & CYIINAET ..o ieeii e e e e 2
36 13- 410 BOLT-1/4"X5/8"N.C.HEX ..orei e e e 4
37 92- 4 LOCK WASHER - T/4™SAE ...t et 4



PMDEX

REF.

SO0 RRWN —

—_

PART NO.

28849
28850
28850
28484
28485
30870
31643

COaOoOo0o0n

32776
32777
32778

oo

PAINT AND OIL
PAINT
DESCRIPTION REQ'D
BLACK - semi - gloss, 12 oz spray {2 percarten) ... ... ... ... .. . o o . 1
BLACK - semi - gloss, quart {2 per CartonN) ... e e e 1
BLACK - semi - gloss, heat resistant, 12 oz spray {2 per carton) ........oooceeeviivennn, 1
POWER RED - gloss, 12 oz spray {2 percarton) ... ... ... ... .. o el ol 1
POWER RED - gloss, quart {2 per carton) ... e e 1
SILVER - gloss, 12 0z. spray (2 Per GArtON) ......cocev et e e e e e 1
POWER RED - gloss, 1 0z touch up, {1 doz percarton) . ... ... ... ... ... ... .. 1
OIL
OIL - SAE 30, SF, quart (12 per CaSe) . ... oo e et e 1

OIL - SAE 5W20, SF. quart (12 percase) . ... ... ... o o il e

OIL - SAE 20wW4Q, SF, quart {12 per case)



INDIEX

P

.5

®-o {8

-

X oog

Q% 7§

O iﬂg
hO!

— Ny

®



DEX

a
(.OGJ‘-JGJO'I-I‘-%OJM—\q

PART NO.
C31502
C23950
C31497
C31500
C31 501
C31608
C12251
C31608
111-366
131-1181
195-525
111-371
111-375
113-241
131-838
187-036
C30768
C30768
C31505
C14768
195-105
C32759

DECK, BELT AND IDLER PULLEY

DESCRIPTION REQ'D
EXTENSION - ChULE ...ttt e 1
BELT = dBOK ..o ettt e e e 1
COVER - deCk BEIE........ it et e 1
ROLLER = 8Nt = SCAID «.oeveiii et ree e st snns e ee s 2
SPACER - SlEEVE ... i e e 2
1 S LT T | O 1
PULLEY = 00IEF ..o et ettt et e e et e en e emee s eae e e ene e e 1
PLATE - A1l e e e et ettt ettt et e et enn e 1
BOLT - 3/8" - 16 X 1-1/4” CAIMIAgE .. .oeei et e 1
NUT = 3787 = 18 00K e ettt ettt ee e e e eena e 2
WV ASHER - 3787 e e et e et ettt e et eane e e 2
BOLT - 3/8" - 18 X 17 i e ettt ettt et 1
BOLT - 3/8" - 18 X 3" CAIMIAGE .. .eei ettt ettt e e 1
BOLT -3/8" - 18 X 3" heX hEad oot e e 1
NUT - 378" - 16 flange I0CK .......coiiieee i e e e 2
SCREW - 1/4" - 20 X 1/2" SEIF taD ..ieeeei e e e 7
PIN = NINGE e e e e e et e e e e s s e n e e e ae e e rnnren e s 1
NUT -push. . o e e e e 2
SPRING = ChULE .o e e e e e e e e e e er e 1
SPACER - SlEEVE ..o et e e 1
WASHER - 1/2" .. . e e e A
DECK - mower ... ... . . e e e e e e e 1



INDIEX

MDEX




IHNDEX
REF. PART NO.
1 C32758
2 C32784
3 C32753
4 C16128
5 113-207
6 195-2028
7 129-338
8 C28266
9 C28105
10 C29693
11 C28222
12 113-208
13 113-412
14 113-426
15 131-1182
16 €33209
17 €33210
18 C32785
INDEX
1 C32788
2 C32789
3 C32790
4 C327MN
b 195-553
6 C28222
7 C13108
8 C30562
9 C32744
10 219-20
11 C12975
12 C30928
13 C24503
14 219-10
15 C32743
16 113-436
17 131-830
18 £29590
19 111-132
20 131-911

MOUNTING BRACKET

DESCRIPTION REQ'D
STRAP - SIHE . oo e e e 2
LINK = frONE 10 FEAI ..ot ettt et ere e 1
L0 ] S T T O 1
PIN = CIEVIS ..o e et e e e e e 2
BOLT-3/8"-18X T .ottt ettt ettt ettt e et et b 1
WASHER - 7/187 X 11787 et s 2
O I s Ry [ i =T To T [ T P 5
PIN - ClevIS 378" X 2.8 . e et ettt e et 1
RING-FEIAINING . oeei e et et e et e e e e s snnt s e aess e e e e s 3
PIN - Clevis 12 e e e e e e 2
| I =1 7= Y1 11 1 o TSP 4
BOLT - 3/8" - 18 X 1-1/47 e e ettt e et 4
BOLT - 172" - 13 X =3/ e e ettt e et e 1
BOLT = 1/2" X 13 X 2-3/4" oottt et e e 1
NUT = 1727 = 13 100K e et e ere e 2
B A R - DB i 1
ARM = Jift CYIINAEI ... e e e e 1
I (T o PR 1
REAR WHEELS
SPACER - 1" . . o e et et e e e e e e 2
SPACER - 3/4" . et e e e e e e 2
SPACER - 1/2" . et e e e e e e 2
SPACER - 1/4" . . et e e e e e e 2
PIN -retaining .. ... ... . . . o et e e e 2
COVER - grease fIiflING ..o e e e e e 4
BUSHING = flaNGE .. .ot ce e e eer e vee s se e sne e e e e e e 4
BRACKET - caster MOUNLING .....cooiieiieer v e e e e e e e 1
FITTING - lubrication 1/4" = 287 ... et 2
S o | ST o= Vo T 4
WWHEEL = 07 ettt e et et bt e ee ekt se et bn et eene e be e e 2
BUSHING - SNOUIAEE. ...t ettt e e 2
FITTING = JUBFICELION ... oot e e et s 1
CASTERAWHOEEL ... e et et aa s e s 2
BOLT - 142" - 13 X G112 e e et e e e e e 2
NUT - 1/27 - 13 flange I0CK ... e e e e 2
S I Y 1 = o LT 2
BOLT - 5/168" = 18 X 3/4” CAITIAQE ... evvee e ettt et e e see b s 12

NUT - 5/18" - 1B Flange I0CK .o..vi e e e e e 12



INDIEX

IRDEX

HYDRAULIC DRIVE
(HRM48H before PIN 010406094)

AFTER THIE PIN




INDEX

AwN o
n

-
SO~ O,

11
12
13
14

PART NO.
£28320
C32538
187-1036
NSS
C30053
C29625
C29581
C32535
C32751
113-207
131 -938
218-5201
218-5007
C32199
111-342
C31215

IMNDEX

—_—
OO~ W 2

— A —a a a a
MR WMNN-

NSS *
C40722 **
C28971
€10810
C25542
C31452
192-21
113-209
C315686
C29431
C31572
113-206
C31560
C42440
C25544
219-20 **
C16519 *

HYDRAULIC DRIVE
(HRM48H before PIN 010406094) ~F TER THISE PIN

DESCRIPTION REQ'D
HOSE - hydrauliC ..o e s se e e e e e eenes 2
COVER - drive BEIL......cooee e e e e 1
SCREW - 1/4" - 20 X 1/27 8Elf taD .. ceee e e 3
MOTOR - hydraulic (use C4B4BO Kit).......cc. oo e, 1
KIT - repair (includes carrier and seal Kit)...........cccoo v iven e e 1
I =T | T 1
KEY - motor shaft 37187 X 3/18” X 17 ..o it et et e 1
I I o L TS 1
PLATE - MOOr MOUNE ..o e et e e e e e ae e e e e 1
BOLT - 3 8" - 18 X 1 i e e et e 2
NUT = 3/87 flanQe ..o e ettt e e 5
FITTING - 7/8” O-ring X 1/2” pIpe, 90°...coci oottt res e e e e e 2
MO RING Lt et et et ae et eee e e arn s 1
SCREW -set 5/18" - 18 x 516" ... .. ... . 0 il et e s e e 1
BOLT -3/8"-16 x 1" carriage . ... ... ... . 0 i il et e e 3
BELT = GFVE oo e e et e e e s 1

SPINDLES AND BLADES

HOUSING - spindle (use C40722, 219-20 and (2) C 18516} ..o ccivviviicer e 3
HOUSING = SPINGIE vt e ettt e s s e s s srnt e e s st bbe e e e te e e s 3
BEARING = SPINAIE ...vvviieiiiiiee et e et e e e s st be e e e srat e ene s 6
B O o Tt T T P 3
ADAPTER - BIAUE ...eee e ettt e et et enr s s e nre s 3
WWASHER - 3787 K 27 oo eerir e et e e et et e sr et et e eaee e e e e eaee s ae e 3
LOCKWASHER - 3787 .. oottt et ettt ere e et e eres et sane e e e eane e 15
BOLT = 3/8" = 18 X 1=1/27 e e e e e et re e e neeas 3
SPINDLE-OUIDOAIT ..o e e e ei s e e seee s vees s se e sne e e e e s e eennes 2
SPACER - SPINAIE ..ot et e 3
BLADE - 177 e oo et et ettt 3
BOLT - 318" - 18 X B/ o e e e e e, 12
SPINDLE - center (HRMA48H) ... e e 1
SPINDLE - center (AHRMAHY ........ .o e 1
SHIELD = BATING .. et cee et e ees e et e e seee s rees s se e snte e tan et aaees e eennes 3
FITTING - lubrication 174" = 28 ... oot se e e e en e 3
L LI == T o] o P 6

*  Use before PIN 010602046
** Use PIN 0106802046 and after



INDIEX HYDRAULIC DRIVE
(HRM48H - PIN 010406094 to 010601046)
(AHRM4H before PIN 010404153) AFTER THEBE PING




DEX

AwN oM
n

—_—
[ R (e e - B B o) N e RSy

11
12
13
14
15
16
17
18
19
20
21
22
23

PART NO.
£28320
C42452
187-1036
NSS *
C40815
C29581
42438
C45490
C42437
113-207
131-1352
218-5201
218-5007
83-55
111-342
C31215
131 -938
217-1086
C37187
C37188
218-5105
C33560
218-443
C41044
33404

HYDRAULIC DRIVE
{HRM48H - PIN 010406094 to 010601046)

(AHRM4H before PIN 010404153) AFTER THESE PINS

DESCRIPTION REQ'D
HOSE - hydrauliC ..o e s se e e e e e eenes 2
COVER - drive DEIE.......ccoe e e e e e e 1
SCREW - 17411 - 20 X 1/27 SEIF taD..co.coeee e e e 3
O L = T o SO 1
SEAL - Shaft. oo e e e e s 1
KEY - motar shaft 3/16" X 37187 X 17 e 1
PULLEY - 6.4 drive (AHRMAHY ... 1
PULLEY - 7" drive (HRMABH) ..ot e 1
PLATE - MOLOr MOUNE ..o et e e e e e e ee e e e aeeas 1
BOLT - 38" = 18 X 17 oo ettt et et et 2
T G T =T Vo =TS 2
FITTING - 7/8” 0-ring X 1/2" PIpe, G0° ..o iii et e 2
O RING e e e e et sttt 1
SCREW - 88t 5/16™ = 18 X 5/187 .. e ii ettt et eree e 1
BOLT - 3/8" - 18 X 17 CAIMMIAGE .. .eei ettt e e 5
BELT-AIIVE ettt et e et et e e e s et r et e e e e st e e e e et e nr e a s 1
NUT - 3/8" - 16 flange I0CK .......ccoiiieee i e e e 3
FITTING - 458° @lbow 1/2" . . . . o it i s e e e e e A
COUPLING - quick, male 1/27.. ..o e e e 1
COUPLING - quick, Temale 172" ... e e e e 1
FITTING - 9/18" 90° (includes 218-5005 “0" RING) ... ... ... ... ... . . .. 1
HOSE - 1/4" X 23", . o ol it et i e e e e e e e e A
FITTING - /4" X 3/8" .. o it it et i et eiee eee et e e e e 1
COUPLING - quick, female 174" ... ... .. . o i e e e e 1
CAP -dust. .. . . ol e A

* HRM48H use C46213 Kit
AHRM4H use C46214 Kit



INDEX HYDRAULIC DRIVE
(HRM48H - PIN 010601048 and after)
(AHRM4H - PIN 010404153 and after)  BEFORE THESE PING




DEX

— A
O(DOD'“JO‘JU'I-PQDM—\—\m

NP WON_2QOOO~NOUTREWN =

PART NO.
C28320
C42444
C42452
187-1036
C46235
C46237
C46266
C42437
113-207
131-1352
218-5201
218-5007
83-55
111-342
C3121%
131-838
217-1086
C37187
C37i88
218-5105
C33560
218-443
C41044
C33404
111-366
131-C5

HYDRAULIC DRIVE
(HRM48H - PIN 010601048 and after)

(AHRM4H - PIN 010404153 and after)  BEFORETHESEPING
DESCRIPTION REQ'D
HOSE - hydraulic (HRM48H) . ... ... .. . . e 2
HOSE - 1/2" X 32" (AHRM4HY . .. . . . e 2
COVER -drive belt ... .. .. . . e e A
SCREW - 1/4"-20 x1/2"selftap .. ... ... .. . o il 3
MOTOR - hydraulic {repairs page 15} ... ... .. ... ... . .. . . . .. 1

KEY - motor shaft 3/16" x 1" .. ... . . . . 1
PULLEY - 7" drive (HRM48H) ... ... ... .. . . 1
PLATE = MOLOF MOUNE ..o e e e e e s e 1
BOLT - 3/87-18XT" ettt ettt et bbb e ern 2
O I s = o o TS 2
FITTING - 7/87 0-ring X 1/27 PIPE, 907 ..ot et 2

TOT RING L e e e e e et e enee e 1
SCREW - 56t 5/168" - 18 X 5/187 ..o e e e 1
BOLT -3/8" 16 X 17 CABITIAGE ... cveeeiieeeetieeeeeieeee s ceeet s eeet e aetisae e e ees s s snns s e aassnae e nnee s 3
] I o 3 1 TSP 1
NUT - 3/8" - 18 Tlange [0CK ... iveeei e e et e 3
FITTING - 45° @lbow 1727 .ot e 1
COUPLING - quick, male 1727 ... e e e e 1
COUPLING - quick, female 1/2"..... .o e e e 1
FITTING - /16", 90° (includes 218-5005 “0" FING) ...ccviovier i 1
HOSGE - 1187 X 237 et ettt sttt re e et se e et e e 1
FITTING = 1447 X 318 e e et ettt ettt eee s ae e e 1
COUPLING - quick, Temale 14" ... e e e e 1
AP - USE. e et e et e arn 1
BOLT - 3/8" - 18 X 1-1/4" CAIMTIAGE .. .oece e oeeet et ettt e e 2
NUT = 7716 = 20 LOCK ... oot ettt ettt et 1






DEX

a
(.OGJ‘-JGJO'I-I‘-%OJM—\q

PART NO.

NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
C46237
NSS
NSS
C43748
NSS
NSS
NSS
NSS
NSS
C43747

HYDRAULIC MOTOR

DESCRIPTION REQ'D
BT .. e e e e er et ee e et heat e ern s 4
LOCKWASHER ...ttt ettt bbbt e ene s 4
COVER = 8N0 ..ottt e ettt et et se e bt ern s 1
"O" RING - hody (Included in sal Kit).......cceoviiieer e e e 2
SEAL - backup (included INseal KIt) ... e e 2
SEALS - bushings (included in seal Kit) .....cooviviee e e e 4
SEALS - bushings (included inseal Kit) ..o e 4
BUSHING ... .o e et et ettt e et eee s eert e neee s eerreenneas 4
T 0 TSRS 1
GEAR = AFVEN oo e et et s 1
SHAFT AND GEAR - dIVE. ..o oeiei ettt et et et see e e e 1
KEY - square 3/16” x 3/4" (included in seal Kit)........ccccovvecien e, 1
RING - retaining {included in seal Kit) .........ccoooiiiiiii e e 1
FLANGE = MOUNTING ettt ieees e oo eer e e e st s seee s vees s sne e e e tnes nen e saeenssesenns 1
SEAL - oil (included in S€al Kit) ........ccco i e 1
RING - retaining {included in seal Kit) .........ccoooiiiiiii e e 1
CAP - CheCK VBIVE ..ot e e 1
SPRING - check valve (ifrequired).... ... .. .. ... . o o A
WALVE = ChECK .o e e e 1
"0" RING - cap {included in seal Kit) ..........ccecviiiee e e e 1
KIT-seal ... .. o o e et e e e e e A



INDIEX PTO HANDLE STOP BRACKET

PO A
@K ﬂ?% @"@
(5 4

DECALS

INDEX g
BE SURE HYDRAULIC PTO IS
OFF BEFORE STARYING TRACTOR
ENGINE.
WEEF AWAY FROM MOWER
WHEN ENGAGING PTO. A
DANGER BLADE CONTACT CAN INJURE. WARN““G
SPINNING BLADE
TO AVOID SERIOUS INJURY!
MOWER SHALL NCT BE GPERA‘FED
"'ém?ui’it'é&%. WLCHES
SPINNING ELADE ¢
LEAR OF MOWERWHEN o nug%ﬁgﬁ cuvznsm PLACE.

STRY C
ENGINE |5 RUNNING




DEX

a
‘*lO'JO'I-I‘-%OJM—\q

ENRN RN

PART NO.

£32327
113-3

131-834
C32965
C329686
195-510
132-320

C46323
C12518
C46324
C29769

PTO HANDLE STOP BRACKET

DESCRIPTION REQ'D
STOP - handle (use with 3014 thru 4020 tractors) ..o e 1
BOLT = 14" = 20 X /47 oottt e e et bt et 1
O P A U I i =T To T= T [ Lo S 1
PLATE - spool stop (use with 6018 tractors) ......cc.vceei e e e 1
PIN - €levis 3718 X 7/187 ... e e 2
WASHER - 3/167 X 7/1B7 .. i et et e 2
PIN - Cottar 3 32 X T e e et e 2
DECALS
DECAL -"Spinning Blade” .........cc. oo e e e e e 1
DECAL - "NO SlED " ittt ettt et ettt e et 2
DECAL = "WWariNG . ... oo e e oo ees e e st et e s seee s ree s s se e tn e ean e aeenreeennes 1

DECAL - “Caution”



